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VERIFICATION WEBSITE: www. gttc.net.cn
VERIFICATION CODE: IKTN-0618-04

No:210089917 ISSUE DATE:2021-05-12

APPLICANT: WUJIANG TUTAIKE TEXTILES & FINISHING CO.,LTD
ADDRESS: NO. 1599, 3RD SOUTHERN RING ROAD, SHENGZE TOWN, WUJIANG, JIANGSU, 215200, CHINA

INFORMATION CONFIRMED BY APPLICANT:
ISOLATION GOWN
QUANTITY: 20 PIECES

STANDARD ADOPTED:
Client Requirement

DATE RECEIVED/DATE TEST STARTED: 2021-04-27

CONCLUSION:

Water—vapour transmission rate M
Resistance to water penetration M
Breaking strength M
Surface resistivity M
Sprinkler impact water penetration M
Burst strength M

NOTE: “M” -MEET THE STANDARD’S REQUIREMENT  “F” —FAIL TO MEET THE STANDARD’S REQUIREMENT

“——" -NO COMMENT

REMARK:

ALL THE TESTED ITEMS ARE TESTED UNDER THE STANDARD CONDITION (EXCEPT FOR INDICATION).

COPIES OF THE REPORT ARE VALID ONLY RE-STAMPED.

THE EXPERIMENT WAS CARRIED OUT AT No.1, ZHUJIANG ROAD, PANYU DISTRICT, GUANGZHOU, GUANGDONG, P.R. CHINA.

APPROVED BY: H % ‘ﬁ

uXiang Zhong ENGINEER
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Water—vapour transmission rate(g/(m* * 24h)) M

(GB/T 12704. 1-2009, Test condition:38.0°C, 90. 0%, Reaction time:lh, Method:Desiccant
method)
Requirement
9.85X 103 =3600
(Client requirement)

Resistance to water penetration (kPa) M

(GB/T 4744-2013, Steadily increasing water pressure:6.0kPa/min, Temperature of the
water:20.0°C ,Face down and face side tested)
(GB/T 4744-2013 mod ISO 811:1981)

Requirement
1# 2. =1.8
2t 3.7 (Client requirement)
3# 3.2
4% 2.8
b# 2.6
Average 2.9
Breaking strength(N) M

(GB/T 24218.3-2010, Dry state, The distance between the clamps:100mm, Rate:100mm/min)
(GB/T 24218.3-2010 mod ISO 9073-3:1989)

Requirement
MD 90.9 MD =20
CD 43.5 CDh =20

(Client requirement)
Surface resistivity(Q) M

(GB/T 12703.4-2010, Concentric ring method, Voltage: 100V, Time of press: 60s, Temp:
20.1°C, Rh: 34.9%)

Requirement
0.902x 10" <1X10"
(Client requirement)

Sprinkler impact water penetration(g) M

(GB/T 24218.17-2017, Temperature of the water: 27.0°C, Face up)
(GB/T 24218.17-2017 mod ISO 9073-17:2008)

Requirement
The quantity of water <1.0
1# 0.03 (Client requirement)
28 0.02
34 0.02
44 0.03
5} 0. 04
Average 0.03
Burst strength M

(GB/T 7742.1-2005 Hydraulic method, The sample state:Dry state, Test area:7. 3ca
Volume growth rate:100cm® /min)

W
Requirement \@V %@
63. 9kPa =40kPa N

(Client requirement) 3 =

End of Report
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TEST REPORT (Electronic version)

ST F%%TE%%
VERIFICATION WEBSITE: www. gttc.net.cn
VERIFICATION CODE: JUVF-8061-54

No:210089916 ISSUE DATE:2021-05-11

APPLICANT: WUJIANG TUTAIKE TEXTILES & FINISHING CO.,LTD
ADDRESS: NO. 1599, 3RD SOUTHERN RING ROAD, SHENGZE TOWN, WUJIANG, JIANGSU, 215200, CHINA

INFORMATION CONFIRMED BY APPLICANT:
ISOLATION GOWN
QUANTITY: 1 PIECE

STANDARD ADOPTED:

YY/T 0506.2-2016 <Surgical drapes, gowns and clean air suits for patients, clinical staff and
equipment——Part 2:Performance requirements and test methods>

DATE RECEIVED/DATE TEST STARTED: 2021-04-27

CONCLUSION:

Cleanliness—microorganism M

NOTE: “M” -MEET THE STANDARD’ S REQUIREMENT  “F” -FAIL TO MEET THE STANDARD’S REQUIREMENT
“———" -NO COMMENT

REMARK :

ALL THE TESTED ITEMS ARE TESTED UNDER THE STANDARD CONDITION (EXCEPT FOR INDICATION).
COPIES OF THE REPORT ARE VALID ONLY RE-STAMPED.
THE EXPERIMENT WAS CARRIED OUT AT No.1, ZHUJIANG ROAD, PANYU DISTRICT, GUANGZHOU, GUANGDONG, P.R. CHINA.

APPROVED BY: % M

Nan Ma ENGINEER
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Cleanliness—microorganism M
(YY/T 0506. 7-2014, Eluting parameter:Frequency:200r/min, Time: lmin)

Requirement
Totle number of bacterial colony eluted:
0 CFU
Recovry rate:
80%
Correction factor:
1.25
Cleanliness—microorganism:
0 CFU/dm?2 <300 CFU/dm?

(Standard performance)

(YY/T 0506.2-2016)

End of Report
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